
  

 
 

 
 
 

Merced Integrated Regional Water 
Management Plan 

 

 

 

 

Prepared by: 

Water andEnvironment 
 

 

In Association with: 

AMEC Geomatrix 

CLGardiner Associates 

Davids Engineering 

Fremming, Parson & Pecchenino 

Peterson, Brustad Inc. 

 

 

August 2013 



Merced Integrated Regional Water Management Plan 
  

 

     

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 



Merced Integrated Regional Water Management Plan 
Table of Contents 

  
 

  

 

Table of Contents 

CHAPTER 1 INTRODUCTION   ............................................................................................................... 1-1

1.1 Overview   .................................................................................................................................... 1-1
[...]
addition, MID also delivers water to satisfy other entitlements, and provides water to irrigators located 
outside of the MID service area. MID sells water, as supplies are available, to the following areas within 
the Merced Region:   

Merced Irrigation District 

• Merced Union High School (landscape application only) 

• Le Grand-Athlone Water District  

• Chowchilla Water District 

• Unincorporated areas within MID’s Sphere of Influence 

In addition, MID fulfills water commitments to: 

• Cowell Agreement Diverters, encompassing an area in excess of 20,000 acres in the Merced 
River valley between Snelling and Oakdale Road 

• Stevinson Water District 

• Various riparian and appropriated water users in Merced River and thorough MID system. 

• Merced National Wildlife Refuge. 

MID has made deliveries under various water transfers mainly for agricultural and environmental 
purposes, such as transfers to: 

• Department of Water Resources for instream flows under Davis Gransky contract since 1967. 

• Lands within MID Sphere of Influence. 

• United States Bureau of Reclamation (USBR) and DWR for river instream flows under Vernalis 
Adaptive Management Plan between 1999 and 2011. 

• The Environmental Water Account 

• Westlands Water District  

• Delta Mendota Water Authority 

• Kern County Water Agency and Duddley Ridge 

• San Luis Wildlife Refuge – East Bear Creek unit 



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-13  

MID also provides irrigation water to Eastern Merced County’s agricultural land. MID’s service area 
covers 164,000 acres, which includes approximately 140,000 acres of farmland. Approximately 320,000 
acre-feet of water per year is distributed through 790 miles of canals and pipelines. MID possesses pre-
1914 diversion and storage rights from the Merced River and local streams.  In addition, MID possesses a 
number of State Water Resources Control Board water licenses from Merced River, Mariposa Creek and 
Deadman Creek.  

The Merced Water Supply Plan, completed in 1993 and updated in 2001, provides a general plan for 
overall water system expansion and recommendations for managing the water supply for the study area. 
The Plan Update was prepared by the City of Merced and MID in conjunction with the University of 
California, Merced due to the occurrence of significant activities in the study area and a better 
understanding of water resources issues. The five goals identified in the Plan include: 

• Manage groundwater resources; 

• Provide a high-quality, reliable supply of water for cities; 

• Protect and enhance the economic base; 

• Protect MID’s Merced River water rights; and 

• Maintain consensus on a water supply plan. 

The Plan Update identified water needs and planning scenarios through the year 2040 for the study area, 
which includes 582,000 acres located in Eastern Merced County and closely follows the Merced 
Subbasin. Historical water data showed that the use of surface water supplied by MID decreased in the 
Region, while groundwater pumping for irrigation rose. The change was attributed to five years of 
extended drought in the late 1980s and a lack in technological advancement for filtering surface water to 
levels adequate for sprinkler and drip systems, making groundwater more desirable.  The Plan Update 
outlined potential consequences that could occur if aquifer levels continue to decline, including land 
subsidence, reduction of drought protection, imposition of regulatory control, higher energy usage and 
costs, and reduction in agricultural production. 

The Plan Update also identified numerous planning scenarios to address future conditions and reach 
program goals. Common solutions were identified among the planning scenarios and developed into a 
base level of solutions for immediate response, including the following. 

• Intentional recharge site investigations 

• Incentives and related system improvements 

• Surface water conservation and automation 

• Agricultural capacity improvements 

• Urban water conservation 

• Urban groundwater to surface water conversion 

• Participation in water rights issues 

• Institutional program establishment  



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-14  

Other potentially more costly solutions may be required if specific “triggers” occur. For example, future 
regulatory actions on the Merced River may trigger the need for drought relief wells. As a next step, the 
Plan Update recommended formation of a committee to identify beneficiaries of program implementation 
and to allocate costs accordingly. 

The Merquin County Water District serves the unincorporated area around Stevinson, including the lands 
in the community of Stevinson and to the east of Stevinson.   Stevinson is a small community, containing 
approximately 82 parcels as of 2006. Merquin County Water District receives water deliveries from 
Stevinson Water District and East Side Canal and Irrigation District totaling 14,281 acre-feet per year and 
also pumps groundwater.  

Merquin County Water District  

Stevinson Water District serves a small area of approximately 3,600 acres in the northwest corner of the 
Region that abuts Merced River and the San Joaquin River along the southeasterly banks of their 
confluence.  Stevinson Water District holds appropriative and adjudicated water rights off the rivers and 
local streams.  The District owns, operates and maintains the East Side Canal, a feature that can intercept 
flows from all Merced Streams (Bear Creek, Owens Creek, Mariposa Creek, and Deadman Creek) and 
their tributaries.  The District receives approximately 26,400 AF annually from MID per an adjudicated 
agreement between the Districts.  The District provides surface water to agricultural users that lie south 
and west of the unincorporated community of Stevinson.  Stevinson Water District also delivers water to 
Merquin County Water District.  

Stevinson Water District 

A small portion of Turlock Irrigation District is located within the Region north of the Merced River and 
west of the confluence of Dry Creek and the Merced River.  Turlock Irrigation District receives its surface 
water flows from the Tuolumne River. 

Turlock Irrigation District 

The Turner Island Water District serves a small area in the southern portion of the Region, and is a 
member of the San Luis & Delta-Mendota Water Authority. The District is generally served from 
groundwater. 

Turner Island Water District  

Plainsburg Irrigation District is an inactive district located to the southwest of the community of Planada.  
Land owners in the area depend on groundwater for supply and some purchase surface water from MID 
when available. 

Inactive Water Agencies 

Sierra Pacific Water District is another inactive district located at the southwesterly corner of the Region, 
and land owners rely on groundwater for supply.  Subsidence has occurred within the area, which is of 
special interest to the Region. 



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-15  

2.3.4 Wastewater  
Most of the sanitary sewer systems within the unincorporated areas of the Region serve individual small 
communities. Sanitary sewer service within the unincorporated County portions of the Region is 
generally provided by special districts including community service districts, public utility districts, 
sanitary districts, and sewer maintenance districts. Some agencies provide sewer collection service only, 
and contract with surrounding agencies for wastewater treatment and disposal. Some of the 
unincorporated communities of Merced County lack sanitary sewer infrastructure, and are serviced by 
individual or community septic systems. Areas within the Region currently lacking sanitary sewer 
infrastructure are listed below. 

• Cressey 

• El Nido 

• Stevinson 

• Tuttle 

• Celeste (portions of the community are served by the City of Merced) 

Most of the unincorporated areas outside of major communities are designated for agricultural use and 
discharge wastewater through onsite wastewater treatment systems. In areas serviced by individual or 
community systems, property owners are generally responsible for maintenance and improvement. 

The County’s 1990 General Plan does not discuss sanitary sewer service and defers wastewater 
transmission, treatment, and disposal planning to local service providers. Thus, there is little coordination 
between the service capacities and capabilities of local wastewater service providers and increasing 
demands for service as a result of land use decisions of private project proponents and Merced County. 

The paragraphs to follow describe the current state of sewer infrastructure in the Region: 

• City of Atwater 

• City of Livingston  

• City of Merced 

• Franklin County Water District 

• Le Grand Community Services District 

• Planada Community Services District 

• Snelling Community Services District 

• Winton Water and Sanitary District 

The City of Atwater also provides wastewater collection and treatment services within its service area. In 
2005, all of the city’s wastewater flows were beneficially reused and recycled through land disposal. Land 
disposal includes application at a local farm for irrigation purposes and use by the United States Fish and 
Wildlife Service (USFWS) for wetland habitat.  

City of Atwater 



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-16  

The City of Atwater collects and treats approximately 4.2 million gallons of wastewater per day, or 
approximately 4,705 AFY. Wastewater is collected through a network of sanitary sewer collection 
pipelines and fed by gravity to the City’s wastewater treatment plant via 18 sewer pump stations. After 
treatment at the City’s wastewater treatment plant, treated effluent is conveyed from the Atwater Drain to 
land disposal methods explained above. In addition, solids generated at the wastewater treatment plant are 
dried and applied to the City’s sludge reuse facility or one of several permitted sites in Merced County 
that are used to grow hay.  

The City is in the process of upgrading its existing wastewater treatment plant while plans to build a new 
plant are under development. The upgrade will increase average flow capacity to 6 mgd (expandable to an 
ultimate capacity of 12 mgd) and will allow the City to comply with new regulatory requirements for 
advanced treatment. The upgrade includes the following major treatment processes:  

• Headworks, including screening, grit removal, and odor control provisions.  

• Two biological nutrient removal oxidation ditches with secondary clarifiers providing for effluent 
ammonia below 2 milligrams per liter (mg/L) and nitrate below 10 mg/L. Effluent biological 
oxygen demand (BOD) and suspended solids (SS) will be consistently below 10 mg/L. 
Provisions for supplementary alkalinity addition, which may be required to fuel the nitrification 
process, are also provided.  

• Effluent filtration/UV disinfection facilities.  

• Sludge digestion/dewatering facilities including cake storage with off-haul provisions.  

The City of Livingston provides sanitary sewer service within its service area, including a collection 
system of mains, manholes, service laterals, pump stations, and trunk sewer mains that are used to convey 
wastewater to the City’s domestic wastewater treatment plant, which has the capacity to treat an average 
daily maximum month flow of 2.0 mgd. Treated effluent from the City’s domestic wastewater treatment 
plant is sent to percolation ponds and lined sludge drying beds. Currently, effluent is not reclaimed.  

City of Livingston 

Historically, the City of Livingston also operated an industrial wastewater treatment plant that was used to 
treat flows from a private poultry processing plant. The poultry plant now treats its own wastewater 
onsite, and the City is in the process of decommissioning its old industrial wastewater treatment plant.  

In addition to providing water supply within its service area, the City of Merced is also responsible for 
collecting, treating, and disposing of wastewater. Currently, all treated effluent from the City of Merced 
wastewater treatment facility is discharged through a gravity channel to Hartley Slough, to a Food 
Processing and Land Application Area (FPLAA) owned by the City, and to a wildlife management area 
wetland. Treated effluent that is conveyed to the Hartley Slough and the FPLAA is used for agricultural 
irrigation purposes, while the water that is conveyed to the wildlife management area wetland is used to 
create a series of percolation and evaporation ponds. According to estimates from the City’s 2010 Urban 
Water Management Plan, approximately half of the City’s wastewater was treated to secondary levels and 
conveyed to the wildlife management area wetland in 2010.  

City of Merced 



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-17  

The City of Merced recently completed a significant upgrade and expansion design for the City’s 
wastewater treatment plant (WWTP) to produce disinfected tertiary effluent in accordance with Title 22 
of the California Code of Regulations. With the new upgrade, wastewater generated within the City is 
conveyed to the City’s WWTP. The wastewater is screened and rocks and sand are removed. It is then 
pumped to primary clarifiers that allow any particles in the water to settle. Wastewater then flows to 
aeration basins where bacteria consume organic material and secondary clarifiers are used to settle out the 
bacteria. Secondary effluent is chemically conditioned, filtered, and disinfected with ultraviolet (UV) 
light. The treated water is then aerated prior to discharge into Hartley Slough. After final treatment, the 
water is suitable for unrestricted reuse for agriculture purposes. The waste solids, or sludge, is digested 
and dried so the material can be applied as a soil amendment. 

The City will continue to provide treated effluent to the Hartley Slough, FPLAA, and wildlife 
management area wetland, and does not currently plan to distribute recycled water. The quantity of 
treated effluent conveyed to these three areas is anticipated to increase substantially compared to current 
levels. Currently, the City disposes of approximately 2,284 AFY of treated effluent, and anticipates 
disposing of over 17,000 AFY by 2030.  

Franklin County Water District (FCWD) provides sanitary sewer collection and treatment services to 
residents in the unincorporated community of Franklin-Beachwood. FCWD owns and operates a 
wastewater treatment facility (WWTF) located on the eastern side of the community. The community 
WWTF consists of headworks with a bar screen, an aerated pond with two aerators, and eight 
evaporation/percolation ponds totaling 30 acres. The WWTF is operated in accordance with Waste 
Discharge Requirements Order (WDR Order) No. 89-171 (Regional Water Quality Control Board). Upon 
adoption, the Order limited the 30-day average daily flow to 0.4 mgd until collection system 
improvements could be implemented, due to the influent sewer line and pump station capacity limitations. 
Upon completion of the improvements, the Order limits the 30-day average daily flow to 0.6 mgd. A 
Notice of Violation from the Regional Water Quality Control Board (RWQCB) dated February 2002 
(related to disposal of wastes and failure to complete self-monitoring reports) indicated wastewater flows 
had increased to an average of 0.43 mgd at the time of the inspection. The Order states that the 
evaporation/percolation ponds have a capacity to treat 0.6 mgd while the aeration ponds are designed to 
treat flows up to 0.8 mgd. 

Franklin County Water District 

In addition to domestic water service, the Le Grand Community Services District (LGCSD) also provides 
sanitary sewer collection and treatment services to the community of Le Grand. The LGCSD owns and 
operates a WWTF located southwest of the community of Le Grand. 

Le Grand Community Services District 

The expanded WWTF is operated in accordance with WDR Order No. 97-053 (RWQCB). The WWTF 
consists of a headworks with a mechanically-cleaned bar screen and screenings press, two partially-mixed 
aerated lagoons with surface aerators, and one stabilization pond. Disposal is to two 
evaporation/percolation ponds and a 37-acre reuse area of fiber, fodder, and seed crops. Sludge removed 
from the ponds is also applied to the reuse area. According to the Order adopted by the RWQCB, the 
capacity of the WWTF is 0.35 mgd. The stabilization pond was designed in a manner that will allow a 
future increase in capacity to 0.50 mgd. A Notice of Violation dated December 2001 from the RWQCB 
(related to self-monitoring report requirements) indicated wastewater flows to be 0.15 mgd at the time of 
the inspection. 



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-18  

In addition to domestic water service, the Planada CSD provides sanitary sewer collection and treatment 
services to the community of Planada. The Planada CSD owns and operates a WWTF located to the 
southwest of the community. 

Planada Community Services District 

The WWTF is operated in accordance with WDR Order No. R5-5005-0009 (RWQCB). The treatment 
system consists of: a metering manhole, an influent pump station, a grinder to shred solids in raw sewage, 
an influent distribution box, three aerated lagoons, three stabilization ponds, six intermittent sand filters, 
six pressure filter pods, a chlorination manhole, a chlorine contact pipe, and an effluent pump station. 
Treated effluent is discharged to Miles Creek, a tributary to the San Joaquin River. 

According to the WDR Order, the average daily flow rate is 0.36 mgd and the maximum daily flow rate is 
1.07 mgd (based on 2000/2001 data). The design monthly daily average flow rate for the WWTF is 0.53 
mgd. 

Snelling Community Services District was formed in 1974 and provides wastewater service only.  It has a 
service area of approximately 480 acres centered on the community of Snelling and serving 115 sewer 
connections.  It has a wastewater treatment plant with a maximum capacity of 60,000 gallons per day 
(gpd), and the district has a policy that it will not exceed 75 percent of the maximum capacity to provide 
capacity for emergency situations.  Average flows to the plant are approximately 31,000 gpd 

Snelling Community Services District 

A treatment facility feasibility study was completed for the Castle Airport/Winton Area by Merced 
County in 2007. The feasibility study was prompted by an implementation plan proposed by the Merced 
County Department of Commerce Aviation and Economic Development. The implementation plan is 
designed to fully utilize the resources of the former Castle Air Force Base (now designated as Castle 
Airport). The recommended alternative in the feasibility study was a 3.0 mgd tertiary treatment plant to 
serve the 1600 acre Castle Airport and approximately 800 acres within the unincorporated area of the 
Winton Water and Sanitary District. The treatment facility would discharge treated effluent into the Casad 
Lateral Canal in the summer with effluent applied to on-site percolation ponds in the winter. Currently 
Winton Water and Sanitary District discharges raw wastewater to the City of Atwater for treatment and 
disposal. 

Winton Water and Sanitary District 

2.3.5 Recycled Water  
As discussed previously, wastewater collection and treatment in the Region is generally provided by 
special districts within the unincorporated areas of Merced County and by the cities of Merced, Atwater, 
and Livingston.  



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-19  

There is currently no recycled water being used for domestic purposes within the Region. However, the 
Cities of Merced and Atwater both currently reuse treated wastewater effluent for other beneficial uses 
(agriculture). The City of Merced recently upgraded its wastewater treatment plant to treat wastewater to 
disinfected tertiary levels in accordance with Title 22 of the California Code of Regulations. As such, 
wastewater from the City of Merced could potentially be used for industrial and irrigation uses in 
accordance with Title 22. According to the City of Merced 2010 Urban Water Management Plan, there 
are no plans to increase recycled water use within the city at this time. The City of Merced and MID are 
investigating trading MID surface water for recycled water from the City of Merced.  Recycled water 
would be applied over areas serviced by MID, and in exchange, MID would provide surface water to 
various parks and landscape areas in the City that can be served by MID facilities that still traverse the 
City.  This effort would avoid the need to install more than 12 miles of pipeline and multiple pumps and 
is in compliance with Merced Groundwater Management Plan update recommendation to defer recycled 
water use in areas upstream from the WWTP.  Wastewater treated by the City of Atwater does not adhere 
to standards established by Title 22 of the California Code of Regulations, and therefore cannot be used 
for expanded recycled water uses. The City of Livingston has evaluated the use of recycled water and 
determined that water recycling is not cost effective for the City at this time. 

2.3.6 Agricultural Water  
Agriculture is the dominant land use in Merced County, estimated to account for more than 90 percent of 
all land use. Based on the Merced Groundwater Basin Management Plan, the majority of water used 
within the Merced Subbasin has historically been and continues to be used for agricultural purposes.  

Agricultural water supply within the Merced IRWMP area can be grouped into three broad classes (Table 
2-2).   

1. Merced Irrigation District/Stevinson Water District: The largest irrigated area is served by MID 
with a generally reliable surface water supply available from the Merced River that is adequate to 
meet customer demands in most years.  The MID service area covers about 164,000 acres, of 
which approximately 140,000 acres are irrigated agricultural land.  Some groundwater is pumped 
within the MID service area by both private landowners and by MID.  This category also includes 
Stevinson Water District, which has a more reliable surface water source than MID.   

2. Other Organized Agricultural Water Suppliers: Approximately 72,600 irrigated acres are served 
by other agricultural water suppliers that rarely, if ever, have adequate surface water supplies to 
meet agricultural demands.  These areas rely on a blend of surface water and groundwater with 
groundwater being the primary source. The ratio of surface to groundwater supply availability 
varies widely between these agencies.   

3. No Organized Agricultural Water Suppliers: Irrigated areas outside of the service areas of MID 
and the other agricultural water suppliers rely solely on groundwater supplies for irrigation, with 
the exception of limited surface water purchases made in some years, subject to availability.   

These three classes of agricultural use can be more broadly considered as areas with adequate surface 
water supplies in most years and areas with inadequate surface water supplies. 



Merced Integrated Regional Water Management Plan 
Chapter 2 Region Description  

 

Page 2-20  

Table 2-2:  Classes of Agricultural Water Suppliers in the Merced IRWMP 

Agricultural Water Suppliers within Merced IRWMP 
Boundaries 

Total 2009 
Irrigated Ag 
area (acres) 

Total 2009 
Non-Ag 

area (acres) 
Total Area 

(acres) 

Organized Agricultural Water Suppliers Relying Mainly on 
Surface Water
